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REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note

BTL-FCCP-5-2410C237 R0OO Original Report. Nov. 29, 2024 Valid
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1. MPE CALCULATION METHOD

Calculation Method of RF Safety Distance:
F_m

57 —=—
it A

where:

S = power density

P = power input to the antenna

G = power gain of the antenna in the direction of interest relative to an isotropic radiator

R = distance to the center of radiation of the antenna

2. ANTENNA SPECIFICATION

For WCDMA:
Gain
Manufacturer Model Name Antenna Type Connector (dBi) Note
i
Shenzhen 4.26 WCDMA Band Il
Be-Comfortable
Technology Co. | N19-0728-R0A PCB N/A 426 | WCDMA Band IV
L
td 4.66 WCDMA Band V

Note: The antenna gain is provided by the manufacturer.

For LTE:
Brand Model Name | Antenna Type | Connector | Gain (dBi) Note

4.26 LTE Band 2

4.26 LTE Band 4

4.66 LTE Band 5

6.23 LTE Band 7

Shenzhen 4.26 LTE Band 25

Be-Comfortable | \ 19 5758 RoA PCB N/A

Technology Co. 731 LTE Band 40
Ltd ) (2305-2315MHz)

731 LTE Band 40
) (2350-2360MHz)

6.23 LTE Band 41

4.88 LTE Band 42

3.72 LTE Band 48

Note: The antenna gain is provided by the manufacturer.
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3. CALCULATED RESULT

(1) The calculated distance is 20 cm.

End of Test Report

For WCDMA:
Max. Power
Antenna | Antenna | Output Power ;
Band Frz\q/lll{'ezr;cy Tlgg\?v:rp Gain Gain Power to Density2 Dl?irr]r?iltt y RLeSSLEI t
(dBm) (dBi) (linear) | Antenna | (mW/cm®) (MW/cm?)
Band Il 1852.4 25 4.26 3.6000 843.33 0.1678 1.0000 Complies
Band V 826.4 25 4.26 2.6669 843.33 0.1679 0.5509 Complies
Band IV 1712.4 25 4.66 3.6000 843.33 0.1678 1.0000 Complies
For LTE:
Max. Power
Tune | Antenna | Antenna | Output Power -
Band Frt(a&llJ_'le;cy up Gain Gain Power to Density Dlt_airr]T?iltt y RLeSSL}I t
Power (dBi) (linear) | Antenna | (mW/cm?) (MW/cm?)
(dBm)
Band 2 1850.7 25 4.26 2.6669 843.33 0.1678 1.0000 | Complies
Band 4 1710.7 25 4.26 2.6669 843.33 0.1678 1.0000 | Complies
Band 5 824.7 25 4.66 2.9242 924.70 0.1841 0.5498 | Complies
Band 7 2502.5 25 6.23 41976 | 1327.39 0.2641 1.0000 | Complies
Band 25 1850.7 25 4.26 2.6669 843.33 0.1678 1.0000 | Complies
Band 40
(2305-2315 2307.5 25 7.31 5.3827 | 1702.16 0.3386 1.0000 | Complies
MHz)
Band 40
(2350-2360 2352.5 25 7.31 5.3827 | 1702.16 0.3386 1.0000 | Complies
MHz)
Band 41 2498.5 25 6.23 41976 | 1327.39 0.2641 1.0000 | Complies
Band 42 3452.5 25 4.88 3.0761 972.75 0.1935 1.0000 | Complies
Band 48 3552.5 20 3.72 2.3550 235.50 0.0469 1.0000 | Complies
CA_41C 2499.3 25 6.23 41976 | 1327.39 0.2641 1.0000 | Complies
CA_42C 3453.3 25 4.88 3.0761 972.75 0.1935 1.0000 | Complies
Note:
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